
This document has been approved and the audit history is recorded on the last page.

REV  Date Issue

Reason

Prepared Checked  Endorsed Approved

6  16/12/2020 For use Ben Davis Maris Steele Jake Prout 

Chris Blackburn

Dave Dann

7  05/08/2021 For use Maris Steele Obelia Akerman Jake Prout

Chris Blackburn

Dave Dann

8  02/02/2022 For use Maris Steele Obelia Akerman Jake Prout

Ben Schmidt

Dave Dann

 

 

Community Feedback:
1800 705 010 

Onshore Operations Environmental

Management Plan
 

Plan

Document No.: L060-AH-PLN-60005
Security Classification: Unrestricted 

 

Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005  ii

Security Classification: Unrestricted
[...]
and the demineralised plant systems. A flowmeter is also installed on the jetty outfall line

to continuously monitor the discharge rate.  An alarm is raised if water quality becomes
out of specification. When this occurs, adjustment to process is undertaken, wastewater is

diverted for re-processing (either automatically or by an operator) or, in some
circumstances, off specification wastewater will be disposed of off-site by a licenced waste

contractor. The online analysers include TOC, TSS, pH, DO and temperature, with the

alarms set below or in the ranges of the required discharge targets.  The measurement of
TOC is a conservative surrogate for TPH, as the TOC analysis encompasses all the organic

carbon in the sample, which includes the entire TPH fraction.

The liquid discharges generated from Ichthys LNG, and the expected sources, quantities
and end destinations (for each of the discharges) are summarised in Table 3-8. The
quantities listed in Table 3-8  are indicative only and are provided to demonstrate the

anticipated nature and scale of discharges during steady-state operations. Minor

amendments to these quantities should not be considered a non-conformance with this
OEMP. The collection and treatment of these wastewater streams is described in further

detail below.

Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 97 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Figure 3-11: Flow diagram of drainage and treatment effluent systemIssued for U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 98 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Table 3-8: Summary of liquid discharge sources, expected quantities and handling

Liquid 

discharge 

Classification Description Source Approximate volumetric flow

rate (m3/h)

Handling and end

destination

Typical

(continuous)

Maximum

(intermittent)

COC and AOC
water

Hazardous COC wastewater from
areas contaminated by
hydrocarbons.

Bunds, sumps,
pits and wash-
down pads

<<1 110 Discharged as a
commingled liquid
discharge via the jetty

outfall, following three

(COC) or two (AOC)
treatment stages.

Treated sewage

/ grey water

Non-

hazardous

AOC wastewater

(stormwater runoff)
from areas that could

contain contaminants

and from bunded
areas that may
potentially be

contaminated.

Ichthys LNG and

operations
complex ablution

facilities, kitchen

and first aid room

3  20 Discharged as a

commingled liquid
discharge via the jetty

outfall following

treatment with the
MBR sewage treatment
plant.

Demineralisation
plant reject

water

Non-
hazardous

Sewage produced as a
result of daily activities

such as ablutions,

catering and
dishwashing etc.

Demineralisation
plant

7  16 Discharged as a
commingled liquid

discharge via the jetty

outfall.

Issued for U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 99 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Liquid

discharge

Classification Description Source Approximate volumetric flow

rate (m3/h)

Handling and end

destination

Typical

(continuous)

Maximum

(intermittent)

CCPP blowdown

water

Non-

hazardous

Salt-concentrated

reject water from the
demineralisation plant.

CCPP 8 14 Discharged as a

commingled liquid
discharge via the jetty

outfall, following

treatment to adjust pH
and reduce
temperature.

Chemical sewer

system

Hazardous A slip stream of the

condensed steam 

recovered from the
CCPP steam turbines,
which will contain very

low levels of impurities

such as silicates and
will be dosed with

ammonia or phosphate

Chemicals from

fixed chemical

systems and non-
aqueous liquids

Operation dependent. Not discharged unless

tested to confirm

suitable for discharge
(predominantly
stormwater)

Chemical sewer water
will be collected and

removed by vacuum

truck for offsite
disposal by a licenced
contractor or disposed

in Ichthys LNG

evaporation basin.

Issued for U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 100 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Liquid

discharge

Classification Description Source Approximate volumetric flow

rate (m3/h)

Handling and end

destination

Typical

(continuous)

Maximum

(intermittent)

NCW Non-

hazardous

Chemical sewers are

provided for effluent in
areas where fixed

chemical systems will

be used.

Areas with

surface runoff or
overflow, non-

bunded tank

drains

Weather / rainfall and operation

dependent.

Perimeter drain system is
designed to cope with a 1 in

100 year rainfall event.

Discharged as a

separate stream via
the perimeter drain

system to land/natural

drainage features
directly adjacent to
Ichthys LNG. Some

discharge may flow

into Darwin Harbour,
where it will disperse

within the intertidal
zone.

Note: The typical continuous discharge to the jetty outfall is ~ 18 m3/h.  The maximum intermittent discharge is ~160 m3/h. A slipstream of commingled wastewater may be
discharged through the firewater pump intake line, to limit marine growth.

Issued for U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 101 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

COC and AOC water

The oily (AOC and COC) effluents are treated to meet the discharge water quality

requirements.  

The AOC/COC oily water treatment system has three sections: 

• primary treatment by corrugated plate interceptor (CPI) – COC

• secondary treatment by dissolved air flotation (DAF) unit – AOC, COC (CPI treated)

• tertiary treatment by walnut shell filter – AOC, COC (CPI treated). 

Under normal operations, continuous and intermittent wastewater that contains or could

contain high concentrations of TPH (e.g. wastewater in oily separator drains or effluent

from rotating equipment such as pumps) will be collected in impoundment ponds or
drainage/collection points and sent to the COC oily water treatment system. 

Wastewater normally containing low concentrations of hydrocarbons, e.g. rain runoff from
areas around equipment containing hydrocarbons, is directed to the AOC system. AOC

effluents are gravity drained to a drainage and effluent treatment area or local collection

points, where the effluent is pumped out to the nearest AOC drainage system. Non-polluted
effluent can be diverted to the NCW system. 

The design of the Ichthys LNG drainage network is such that chemical sewers in the trains

area, which are designed to collect amine and glycol, also collect rainwater.  When there
is no significant chemical contamination present, this rainwater may be pumped to the AOC
also.  Similarly, the vehicle washdown area and wash waters from cleaning operations in

the trains may also be directed to the AOC if not contaminated.

First flush AOC water flows to a holding basin; thereafter it is processed through a DAF
unit and a walnut shell filter before being directed to a final observation basin prior to

discharge through the jetty outfall. 

Runoff from the areas at low risk of hydrocarbon contamination, such as the operations

complex, that will not gravity flow to the holding basin is directed through
underflow/overflow weirs or proprietary interceptor(s), then discharged to the NCW

system.  

Table 3-9 shows the expected treated water quality from the COC/AOC water treatment
system, prior to commingling and discharge.

Table 3-9: Expected COC/AOC system water quality

Parameter Value

pH 6-9

TSS < 10 mg/L

TPH < 6 mg/L

Sewage and Grey Water 

Domestic sewage and grey water are treated through a membrane bioreactor (MBR)

sewage treatment plant. This process consists of aerobic activated sludge biological oxygen
demand (BOD) treatment, followed by membrane filtration. The MBR is capable of treating
210 m3/day. Following MBR treatment, the wastewater is sent to an ultraviolet

light/chlorine disinfection package to reduce coliform levels. The treated wastewater is

discharged from the jetty outfall. 

Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 102 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

The following chemicals are required for effluent treatment:

• sodium hydroxide 

• sodium hypochlorite 

• demulsifier

• coagulant and flocculant (ferric chloride and polyelectrolyte).

Details of chemicals are as per each applied treatment program, which may vary with

supplier. 

Table 3-10 shows the expected treated water quality under normal operating conditions
from the sewage treatment system, prior to commingling and discharge.

Table 3-10: Expected sewage treatment plant water quality

Parameter Value

pH 6-9

TSS < 10 mg/L

BOD < 20 mg/L

Total Nitrogen < 10 mg/L

Total Phosphorus < 2 mg/L

Faecal coliforms < 400 cfu/100 mL

Escherichia coli (E. coli) < 75 MPN/100 mL

Demineralisation Plant Reject Water

The demineralisation plant uses PWC water to produce very low salinity water, referred to

as demineralised water (Section 3.4). The reject water is discharged to Darwin Harbour
through the jetty outfall during normal operations. The demineralisation plant is

occasionally cleaned, using a back-flush method with the water being discharged to the
NCW system.

During the dry season, part of the reject water is used to flush the AOC system and to
maintain water seals in the AOC pipework. The water that does not evaporate enroute

through the AOC drains is commingled with other AOC water, treated, and discharged to

Darwin Harbour. Using the reject water in this way avoids the need to use potable water
for this purpose.

The following chemicals are required for treatment of demineralised water:

• anti-scalant

• de-chlorination solution

• low pH cleaner 

• high pH cleaner

• sodium chloride  

• sodium hydroxide

Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 103 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

• hydrochloric acid.  

Table 3-11 shows the expected water quality of reject water from the demineralisation

plant under normal operating conditions.

Table 3-11: Expected demineralisation plant reject water quality

Parameter Value

pH 5-9

TDS < 5 000 mg/L

CCPP Steam Blowdown Water 

The CCPP provides electrical power to Ichthys LNG (Section 3.4). Steam is generated
through HRSGs from the gas turbine exhausts. A small amount of the condensed steam

from the steam loop is directed to the wastewater treatment system. This is necessary to
maintain very low levels of silicate and other minerals in the steam loop. Demineralised

water is added to the steam loop continuously to maintain constant water quality and
quantity. 

The steam loop uses an ammonia dosing system with a phosphate back-up. The steam

loop bleed is treated to adjust the pH, and the temperature is reduced using a heat
exchanger prior to commingling and discharge into the sea at the jetty outfall. 

The CCPP blowdown water contains very low levels of minerals such as silicates. Any
chemical additives are managed to maintain very low levels of nutrients such as nitrogen

or phosphorus. Table 3-12 shows the expected water quality of the CCPP blowdown water.

Table 3-12: Expected CCPP blowdown water quality

Parameter Value

pH 6-9

TN < 10 mg/L

TP <2 mg/L

Maximum temperature < 45 °C

Collection and Treatment of Wastewater Streams

The following collection and treatment methods are used for wastewater at Ichthys LNG:

• CPI – COC 

• a DAF unit and a walnut shell filter for processing for AOC, COC (CPI treated)
wastewater

• MBR sewage treatment plant processing sewage and grey water

• pH adjustment and cooling of CCPP steam blowdown water

• evaporation Basin – slightly chemically contaminated wastewater - CS.Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 104 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Once treated, the majority or all of the COC and AOC , sewage and grey, demineralisation

plant and CCPP steam blowdown waters are commingled then discharged to Darwin

Harbour through a diffuser at the base of the LPG/condensate product loading jetty. A
slipstream of the treated commingled effluent may be used in the back-up seawater
firewater pumps to control marine growth and is discharged to Darwin Harbour via the

firewater pumps. 

The jetty diffuser is approximately 15 m long and comprises high-density polyethylene
(HDPE) pipework attached to the product loading jetty (Figure 3-12). The design of the

diffuser has taken into account a number of considerations in order to minimise

environmental impacts, including tides, currents, wave loading, dispersion and dilution of
the wastewater, corrosion and strength of diffuser materials. The diffuser lies in
approximately 12 m water depth (LAT) (Figure 3-13), and discharges the treated effluent

through four diffuser valves located above the sea floor, spaced at 5 m intervals.  Discharge

from the diffuser is directed outwards and upwards into the dredged berthing pocket.

Figure 3-12: Jetty diffuser

Iss
ue

d 
fo

r U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 105 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Figure 3-13: Mixing zone for treated commingled effluent dischargeIssued for U
se



   Onshore Operations Environmental Management Plan

Document No: L060-AH-PLN-60005 Page 106 of 272

Security Classification: Unrestricted
Revision: 8 
Last Modified: 02/02/2022 
 

Wastewater discharge modelling was undertaken to investigate the mixing and dispersion
of the treated commingled effluent as it is discharged through the jetty diffuser (APASA

2009). The effluent is more buoyant than the receiving water, and therefore rises up

towards the surface which results in enhanced mixing of the treated effluent and Darwin
Harbour waters. The treated effluent plume also oscillates and changes direction with each
flood and ebb tide event. The model shows that a TPH concentration of 0.007 mg/L will be

reached 86 m from the jetty diffuser for the 50th percentile and 330 m for the 95th

percentile (APASA 2009). Validation of the wastewater discharge modelling was
undertaken during commissioning of the system. Based on the verified model results, a

mixing zone has been defined for the discharge of the commingled treated effluent which
is shown in Figure 3-13.

Chemical Sewer System

The chemical sewer system within the trains area collects sources that are not treated

onsite and is not allowed to flow to the harbour, unless present in trace amounts only and

diluted with rainwater runoff. Chemical drains include a normally closed valve to enable
local recovery of chemicals. Sumps and pits will be checked for possible chemical

contamination and where testing shows only trace amounts of contaminants, any rainfall

collected in the sewer will be diverted to the AOC. 

Contaminated chemical sewer water and non-aqueous liquids is collected in pits and

recovered by vacuum truck for offsite treatment and disposal by a licensed waste

contractor or is sent to the onsite evaporation basin.

The evaporation basin has been constructed of concrete, and periodically will be de-sludged

to allow for the removal of solids. The basin is also equipped with a closable roof to prevent
rainwater from entering. In the wet season the effluent is removed by truck for disposal to

a suitably licensed outside facility.

Spent undiluted chemicals and oils from the laboratory are stored in small individual
containers and treated as liquid hazardous waste rather than disposed of into the chemical